(40%,40*

\
A\
\
A\
\
\
\
\ \
\\\

\
\ \\ \\
\ \ \
\ \\ N\
\ \ \
\ \ \
\ \ \
\ \ \
\ \ \\
\ \ \ \ \\
\ \ \ \ \
\@ \@ @ @

No.:020431 230V
No.:030430 127V

6/ =i
R =

&
@@

v O/ :

@/

\

\ l»
/
/
/
/
\ /
\ /

IMPACT DRILL
SBM - 810 VT

40%,40*
30%.30"*

3 \ \ |
\ ! \
| \ A Z \ \
I | Z \
\ | \ \
X \ \ | \ \
. \ \ \ \
\ \ \ \ \ \
S \ \ \ \ \ \
. \ | | \
N \




DWT Feb 2005 IMPACT DRILL Model No.: 020431 - 230V
DIY SBM - 810 VT 030430 - 127V
PRICE LIST OF SPARE PARTS
_ Description National Language| Price,
Pos. Part Number Description (Q-ty) (Q-ty) USD
1 A1-0082/01 Screw M6x22L
2 A1-0081/56 Chuck
3 A1-0082/02 Circlip for hole @32 (2)
4 A1-2083/15 Washer @32 (3)
5 A1-0082/13 Spindle
6 A1-0081/15 Spring
7 A1-0910/01 Ball bearing 6002.RS
8 A1-0082/03 Impact block (2)
9 A1-0082/04 Steel ball @5.5
10 A1-0082/50 Sealing ring @32x3.7
11 A1-0082/51 Felt ring @32x4
12 A1-2083/32 Spring washer @4
13 A1-2081/11 Screw M4x12
14 A1-0082/22 Speed button
15 A1-0082/14 "O"-ring @10
16 A1-0082/05 Steel ball @4.7 (4)
17 A1-0082/06 Spring @5x10 (4)
18 A1-0082/15 Dial pole
19 A1-2085/35 Screw ST4x55 (4)
20 A1-0072/01 Gear housing
21 A1-0082/07 Washer @6 (2)
22 A1-0082/08 Needle bearing HKO0609 (2)
23 A1-0049/01 Gear shaft
24* C1-0033/01 VS switch 127v
24%* B1-0033/01 VS switch 230V
25 A1-0049/02 Stair gear
26 A1-0081/01 Circlip for shaft @10
27 A1-0049/03 Double gear
28 A1-0082/09 Needle bearing HK0810
29 A1-0082/23 Gasket
30* C1-0019/01 Stator 127v
30%* B1-0019/01 Stator 230V
31* C1-0932/01 Cord 127v
31%* B1-0932/01 Cord 230V
32 A1-0081/04 Key 3x3.7x10
33 A1-0081/61 Rubber sleeve
34 A1-0081/62 Chuck key
35 A1-2085/21 Screw ST4x14 (2)
36 A1-0081/54 Cord clip
37+ B1-0941/02 Condenser 0.33uF 230V
38 A1-0081/51 Rubber pole @5x5 (4)
39 A1-2085/23 Screw ST4x18
40* A1-0082/53 Name plate (2) 127v
40* A1-0082/54 Name plate (2) 230V
41 A1-2085/24 Screw ST4x20 (4)
42A A1-0065/01 Housing A
42B A1-0065/02 Housing B
43 A1-0902/01 Ball bearing 608.RS (2)
44 A1-0082/20 Circlip for hole @22
45%* B1-0941/04 Inductor @16x@10x3,5 (2) 230V
46 A1-2085/22 Screw ST4x16
47* C1-0953/01 Carbon brush (2) 127v
47%* B1-0953/01 Carbon brush (2) 230V
48 A1-0953/02 Brush cover (2)
49*% C1-0005/01 Armature 127v
49*%* B1-0005/01 Armature 230V




. Description National Language| Price,

Pos. Part Number Description (Q-ty) (Q-ty) USD

50 A1-0081/17 Bearing bush @25x@22x9

51 A1-0082/10 Circlip for shaft @8

52 A1-0082/11 Impact button

53 A1-0072/02 Gear housing cover

54 A1-0082/12 "O"-ring B8

501 A1-0081/80 Chuck ring

503 A1-0081/81 T-head bolt M8x45

504 A1-0081/82 Handle clip

505 A1-0081/83 Side handle

506 A1-0081/84 Hex.head screw M6

507 A1-0081/85 Arresting lever fixed block

508 A1-2082/23 Nut M6

509 A1-0081/86 Depth rod




